FIGURE 1-1—EXTERIOR VIEW OF ENGINE—RIGHT SIDE—4 CYLINDER

L ]

‘ KEY PART NAME GROUP KEY PART NAME GROUP
I AL LR AR s war i e e T o s | u e 4.000 12 Cover, Timing Hole. .. ... ... 0. o 1.370
P 0 Oy TR R R T 6.000 13 Housing, Clutch. . . ...... . ;'., on 8,130
R Cenoraloyssi. S o i i apat, o e 7.400 14 Transmission, Standard . . . . ... .. 9,0@1
4 Cover Assembly, Timing Chain . .. . 1.610 15 Starting Motor . ... ... c0ieesan P oT.222
| 5 Pulley and Hub, Fan. . . . ... ..... 6.000 16 Solenoid, Starting Motor. . . ... ... 7.265
SRR yFanER i 6.000 17 Chamber, Vacuum (Spark Advance). . T 3_34"':[}
i T Plate, Engine Front End. . ... .. .. 1.10% 18 Distributor. . . PG L L 0L 1. 3.00
8 Bracket, Generator h:fbu;;tiulg ...... 7.465 18 Coil, Ipnitiontess .. @ ..o oo Lo T.346
9  Pan Assembly, Oil. . . AR 2,400 20 ‘Tube, Oil Filler . . ... 3% .. .... 2.412
10 Plate, Engine Rear End . ... ..... 1.110 21 Carburetor, . .. .. SESrieet oo 3.590
11  Support, Starting Motor . . . ...... T.222 22  Elbow, Cylinder Head Water Cutlet. . 6.425



PART NAME

Alr Cle :mér

Carburetor. s,
1

Elbow, Cylinder Head Water Outlet. .

-----------------------

=R~ - T R R~ - O

Bracket, Generator Mounting

Pan Assembly, 0il

—
=

GROUP

4.000
3.600
6.425
6.000
7.400
1.330
6.000
1.105
T.465
2.400

FIGURE 1-2—EXTERIOR VIEW OF ENGINE—RIGHT SIDE—6 CYLINDER

KEY

11
12
13
14
15
16
17
18
19
20

PART NAME

Distributor

Chamber, Vacuum (Spark Advance). .

............

Cover, Timing Hole

Plate, Engine Rear End

Starting Motor

Transmission, Overdrive

Housing, Clutch

Solenoid, Starting Motor

Coil, Ignition

Tube, Oil Filler

GROUP

7.300
7.334
1.370
1.110
T.222
9,000
8,130
7.265
7.346
2.412




5
3 A | i a
3 ' il £ lﬂ
|p._ {r ‘ ql!
\E3 TATOTSN
Y
o |- J
: - ~ 10
' 1
Tf12
I |I I . |
— — | |
s | ia
k. | T
|l-|. 1 5
i -"-:"‘. Lﬂ‘" H {
s o L
i’ =:IL=?- I"::'.“I & \
T Zal
12— ; l,_ _zﬁis' 14
]a (| | |
y—11 f
-

FIGURE 1-3—SECTIONAL VIEW OF ENGINE—LEFT SIDE—4 CYLINDER

KEY PART NAME GROUP KEY PART NAME
LB 1 o T Ea o T o R 6.000 ¥ 11 Tappet Assembly. . . .. ....... .04
& wBumpEWaters. . oL S L L 6.300 127 Ring GRar . ASEes o Mg I (e
3 PistonwithPin............... 1.410 13 Flywheel Assembly . . ... ... ....
3 P | S O s e odiee | e 1.420 L e e e L e R
5 Elbow, Cylinder Head Water Qutlet. . 6.425 157 CraniEghaftiy, | J8fie = 5 Sl Sqas Saes
B Thermostats it inii . o e e in 6.410 16 Support, Oil Pump Float,., .. ... ..
Ti3Valver Exhaustyws & Dok, o 1.720 17 Float, Oil Pump ., .. ... B
B W alver Intake e e e e 1.720 18 Indicator, Oil Level. . ........ %
0 ' Head, Cylinder . . .00 0ot 13200 19 Connecting Rod, Mo, 2and 4 ..., ..

10

Spring., Falve e w0 o o e 1.720 20 ¢ Connecting Rod, No. Land 3 ......



PART NAME

Pump, Water

;',_‘Pilstdn-wlth Pin

i SPIston. . .o G MRS L
Elhow, Cylinder Head Water Outlet. .
Valve, Exhaust . . . . ... ... ...,
Yalve, Intake & v o o0 oo an o ns
Tappet ASSembly. - - - o o o oo v v

Spring, Valve

6.300

1.410

1.420

6.425

1.720

1.720

1.740

1.720

1.500

. FIGURE 1-4—SECTIONAL VIEW OF ENGINE—LEFT SIDE—6 CYLINDER

KEY

11

12

13

14

15

16

17

18

19

PART NAME

Bushing, Pilot

Flywheel Assembly

Float, Oil Pump

Support, Qil Pump Float

Gauge, Oil Depth (or Dip Stick) . . ..

Connecting Rod Assembly

Disc, Vibration Damper

GROUP

1.380

1.360

1.360

1.300

2.235

2.235

2.415

1,400

1.330




)

)

mmqmm#muﬁa

=
=

11
12
13

14

FIGURE 1-5—CRANKSHAFT—4 CYLINDER—EXPLODED VIEW

PAHRT NAME

Ring, Compression, Upper . . ... ..

Ring, Compression, Lower . . ... ..

Ring, Gil Control. . . ...
Pin, Piston, .. .. .. ...
Piston with Pin. . . .. ..
Lock Screw, Piston Pin .
Lockwasher . ... ... -
Bolt, Connecting Rod . . .

Rod, Connecting (sold in
Assembly only). . ...

Cap, Connecting Rod (sold in

Assembly only). .. ..

HWut, Connecting Rod Bolt

--------

MNut, Connecting Rod Bolt (Stamped) .

Bearing, Connecting Rod (sold

in Pairs) . ... 0.

Connecting Rod Assembly

GROUP

1.415
1.415
1.415
1.420
1.410
1,420
1.420
1.400

1.400

1.400
1.400
1.400

1.405
1.400

KEY

15
16

17

18

19
20
21
22
23
24
25
26
27

PART NAME,

Dowel, Main Bearing . . . ........

Bearing, Main, No. 1 Upper and

Lower (sold tn Pairs), . ... .. ..

Bearing, Main, No. 2 Upper and

Lower (sold in Pairs). . ... .. :

Bearing, Main, No. 3 Upper and

Lower (sold in Pairs). . ... .. ..
Bolt, Flywheel to Crankshaft. . . . ..
Crankshaft, . . v .o v v v v v v o aaa us

Thrustwasher. . .. .« v va =0 o v s
Key, Timing Gear . .. .. ... ...
Gear, Timing . . .« v oo v vw v ot
Spacer, Timing Gear ... ..« ... ..

Slingen QL S50y TRt




FIGURE .1-6—CRANKSHAFT—6 CYLINDER—EXPLODED VIEW
PART NAME GROUP KEY PART NAME
Ring, Upper Compression Piston . . . 1.415 16 Bearing, Main No. 2 and 3 Upper
Ring, Lower Compression Pision. . . 1.4156 :111_:1 LD""'ET {sold in Pairs),.....
RING O CODTOL, & s Fie e s trs o s 1,415 11 Bﬁagi%.rh{i:;ﬂ::-p?aggf e
ST PG o o e e 1.420 10 O rankShar o] A fe R
PFiston with Pin. . . .. SN L E U i 1.410 1O { By TR (o g
Lock Screw, Piston Pin . . ....... 1,420 20 THo i e,
Lockwasher, Piston Pin . . . ... ... 1.420 a1 Timing Gear . . . . . B R
Bolt, Connecting Rod . . . . .. .00 1.400 23 Calr TIiming . ... 4o . .t o8 e
e et e s 29" Slinger, Oll. . % . oo. |+ L INEE
Cap, Connecting Rod (sold in 24 Pulley, Vibration Damper........
Assemblyonly). .. .. 0. .. L., 1.400 25  Insulator, Vibration Damper
Mut, Connecting Rod Balt . . . ... .. 1.400 Disgiagloas . fil. - SRR - :
 Locknut, Connecting Rod Balt . . . . . 1.400 zi ;]iscl, :Tihrzl‘il;:m ?um;er .........
e . nsulator, Vibration Damper
S R il TS 1.405 uliie, wedhligos chon- o OB
Gonneeting Rﬂd-iﬂ;s‘semb]y ________ 1.400 28 Plate, Vibration Damper Clamp. .
Bearing, Main No. 1 Upperfnd 29 Lockwasher, Vibration Damper . . . .
Lower (sold in Pairs). . . . &. . .. 1.315 30 Bolt, Vibration Damper . ...... ..

« 1.215

1.300
1.310
1.310
1.600
1.600
1.310
1.350

1.330
1.330

1.330
1.330
1.330
1.330




s e o

il
m
]

D 00 = O £ ke L3 B =

-
m=
>

=0« 0 e T K

PART NAME GROUP ;
Cover, Timing Gear. . . . ........ 1.610 Y3
Gasket, Timing Gear Cover. . . . .. . 1.610
Seal, Crankshaft Qil, Front....... 1.303
Bolt, Timing Gear. . ........... 1.600
Lockwasher, Timing Gear Bolt . . . 1.600
Washer, Timing Gear. . . ... ..... 1.600
Gear, Timing (on Crankshaft) ... .. 1,600
Gear, Timing (on Camshaft) . .. ... 1.600
AT EICR e Sl - i b i G 1.500
Bpacer. . ....... Cadk o e R 1.500
Cam A i R TR R ol by oo o s 1.500
Key, Timing Gear {on Camshaft) . . . 1.600
Bearing, Camshaft. . ... ........ 1.510
Tappet Assembly. . . ........... 1.740
Adjusting Screw, Tappet. . . ...... 1.740 ff
Lock, Valve Spring . . . ......... 1.720 .4
Retainer, Valve Spring Lock . . . ... 1.720
BPTIOE, VAIVE o v v v v vowme e v s s - 1.72C
Valve

FIGURE 1-7—CAMSHAFT—4 CYLINDER—EXPLODED VIEW

PART NAME

Cover, Timing Gear. . ..........
Gasket, Timing Gear Cover.......
Seal, Crankshaft Oil1, Front. . ... ..
Bolt, Timing Gear. ............
Lockwasher, Timing Gear Bolt . , . .
Washer, Timing Gear. . . ........
Gear, Timing (on Crankshaft) . . . . .
Gear, Timing (on Camshaft) . . . ...
T ITU S D] o o S o e
e T G 6 e e i A e e o oA
Key, Timing Gear (on Camshaft) . . .
Bearing, Camshaft. . . .. ........
o T s SN B o L o
Tappet Assembly . .. ..........
Adjusting Screw, Tappet. . ... ....
Lock, Valve Spring . . .. ........
Retainer, Valve Spring Lock . . . ., . .
Bpring iV alvesie§ ESe iR
IV o o D O T e o

FIGURE 1-8—CAMSHAFT—6 CYLINDER—EXPLODED VIEW

T



1 ENGINE

FIGURE FART peﬁin
MUMBER GROUP, PART NAME and DESCRIPTION NUMBER | MODEL
513|514
1.000 - ENGINE
Engine {less Accessories, Clutch and Cluteh Housing). . . .. .. .. 208950 1
Engine (less Accessories, Clutch and Clutch Housing). « « o v s 4 4 4 & 208949
Flatwasher, 17/32" . ... e [tOFront] «vuuvoorvii 222
Locknut, 1/29-20 HX, + ¢ - v« =« o s Insuiator} ........ B L AR e 223
Gasket Set, Overhaul . ... .00t i aiassar s saneenss R o G 212328
Consists of: i i -
1 - 200283 Gasket, Fuel Pump to Block %
1 - 208727 Gasket, Front End Plate to Block f g |-
1 - 208732 Gasket, Cylinder Head : ﬂ
2 - 208746 Seal, Crankshaft Rear 0il
y 2 - 208748 Seal, Crankshaft Rear Bearing Cap
"% 1 _ 208815 Gasket, Timing Gear Cover .
.1 - 208843 Gasket, Valve Tappet Cover Screw
1 - 208845 Gasket, Valve Tappet Cover
1 - 208848 Gasket, 0il Pump to Block
1 - 208857 Gasket, Oil Pump Cover
1 - 208862 Gasket, 0il Pump Relief Valve Plug
1 - 208867 Gasket, Oil Float Support
1 - 208871 Gasket, Oil Pan Drain Plug 1
1 - 208873 Gasket, Dil Pan
1 - 208885 Gasket, Ventilator to Valve Spring Cover
1 - 208891 Gasket, Intake and Exhaust Manifold to Block
1 - 208893 Gasket, Intake to Exhaust Manifold
1 - 208917 Gasket, Water Pump to Block
1 - 208934 Gasket, Water Outlet Elbow
1 - 209573 Gasket, Exhaust Pipe Flange
1 - 212009 Gasket, Carburetdr to Intake Manifold
Gasket Set, Overhaul . . . ...« d=Gbal. . . ... e e ol i g T 212329 1
Consists of:
1 - 200283 Gasket, Fuel Pump to Block
1 - 208726 Gasket, Front End Plate to Blpck
1 - Eﬂﬁgﬁ Gasket, Cylinder Head
2 - 208746 Seal, Crankshaft Rear Oil
2 - 208747 Packing, Crankshaft Rear Bearing Cap
1 - 208814 Gasket, Timing Gear Cover
4 - 208843 Gasket, Valve Tappet Cover Screw
2 - 208844 Gasket, Valve Tappet Cover
1 - 208848 Gasket, Oil Pump to Block
1 - 208857 Gasket, Oil Pump Cover
1 - 208862 Gasket, Oil Pump Relief Valve Plug
1 - 208867 Gasket, 0il Float Support
1 - 208871 Gasket, 0il Pan Drain Plug
1 - 208872 Gasket, Oil Pan
1 - 208885 Gasket, Ventilator to Valve Spring Cover
1 - 208890 Gasket, Intake and Exhaust Manifold to Block
1 - 208892 Gasket, Intake to Exhaust Manifold
1 - 208916 Gasket, Water Pump to Block
1 - 208933.Gasket, Water Qutlet Elbow
1 - 209573 Gasket, Exhaust Pipe Flange
1 - 212009 Gasket, Carburetor to Intake Manifold
1.010 - ENGINE SUPPORT INSULATOR - FRONT
Insulator . ClEc il Lo R R e s R L e Bode o fann 209522 2 2
Bolt, 5/16"-24 x 3/4" Hx. Hd. .. ... P P e e 224 4
Flatwasher; 5/16" v s v v s s s 0s e s e Supporth *c e 225 4
Lockwasher, 5/16", . . .. ... .4 . i Brai::ket o B« A LR 240 4
Mt 6/16"-24 HE. . cvwve v s se s BT i e R 188 4




ENGINE

3 'il‘l

u '
FIGURE PART FEHSE;R
Riinies GROUP, PART NAME and DESCRIFTION T e

5131514

1.010 - EH;é_I.NE SUPPORT INSULATOR - FRONT (Cont’d)
Lockwasher, 12" Med, ... .5%. .. { to o DR RN T SR 479 o
Mut, 1/2"2 80 HX. + vv v emeens Platefi- . o oo itie . 278 2
Bolt, 5/16"-24 x 3/4""Hx. Hd. .. 1T IR e el g 224 | 4| 4
Locknut, 5/16"-24 Hx. . . ....... Frame| «ovuuveennssas L 326 | 4| 4

Ay _1.020 - ENGINE SUPPORT INSULATOR - REAR =

\y T o SRR . - . 12 LR S o Baksen i A
Bolt, 3/8"-24 x 11/16" Hx. Hd . . . . { LT T LI PR, fo s I 675 | 2| 2
Locknut, 3/8"-24 HX. . v v v v s a v v Framn} ........ i A S 203311 2| 2
Bolt, 3/8"-16 x 3/4" Hx. Hd. . ... - | Fr R T N P Rt 220 | 2| =2
Lockwasher, 3/8" ... ......... Trans. } ............ By 201 2 2
1,100 - CYLINDER BLOCK *
Block (incl. P s, Pins, Main and Camshaft Bearings). . . . ... ..« 209521 1
Block {incl. Pi g, Ping, Main apd Camshaft Bearings). . . ..., . | 209520 1
Plug, Pipe, 1/8" § e u s el i 5 s ud npatia el PP T By o A 168 4
Plug, Oil Header Pipe and Crankshaft Bearing, 1/8" Hd'ls. 81 . . .. ... .. 527 1
Plug, 0il Header (Expansion) 57187 DHa. . . .0 v u s v o v st v v s s w s s ; 430 3
Plug, Rear Core Hole Pipe, 1" Hd®ls. CU'sk . . o oot i it it v s e nenens Q32 1
Flug, Oil Header Pipe, 3/8" HA'ls. Ct'sK . o v v v v v v u v v n v v mas v nnsa 208720 | 2| 2
Pl'l.lg, Gi] Line HU].E Pi.p&, 1,!""]'” Eq- H[L BB B & 3 F & 4 & @ B B 4 & & & @ & & 4 @ i 933 f 1
Plug, Camshaft Rear Bearing (Expansion) 13/4" Dia . o0 v v v v v e s v o s 20 | LA
Plug, Water Jacket (Expansion) 1 1/4" Dia .. ... .. e L 931 | 50 41
Tube, Water Pump By=PaS5 .« « o e s 6 6t s 0 s 0 s 00 t 4 84 455 ccssaaass 08722 1 fHisds
Dr;.incu‘:kii|---r+l-+-|--i-l-ll-ll‘li--i-il-i-i‘ * & 4 #F @ E_ N I A - EUBTEI I. l _"'
=| :'.j.
1.105 - CYLINDER BLOCK END PLATE -~ FRONT L. e
T - T S o S, (= 2. e A e Tt 208724 | 10f
1-2-8 PLate e o« i dlc v oo ot a I i v d 48w e e AR Rt A 208723 | - 1 3
GHIKEE . & o v as v ws i b s s e e e e SRR D N 208727 | 1 Er:
Gagleat. . . o . ool Ry T e e et e - SR 208726 1 [
Stud, 3/8"-16 X 3/8"-2d X 1 G 16" + v v v vt i vm e e s 208725 | 2 bl
Lockwasher, 3/ . . & . oo v bre e m s el S SO e e 192 | 2.1 ‘
b, S7BP 2 B, . o i vnw vwnt e v m e e e S L T e SR 188 | ‘2 |
Bolt, 37816 3 3/4" ot . - & - o s v v n omm i et B 5 220 | 3
Lockwasher, 3/8" Ext. Tooth. . . . . oo i v i me s it i s vnasas e 1 201 | &
Bolt, 5/16"-18 x 3/4" Hx. H. v ¢ v v v v v v v nmse s anisvenns T et , 183 3
Lockwasher, 5/18" Med ... .0 e ve e e cnrnntdonins st v o ansams L 240 b
1.110 - CYLINDER BLOCK END PLATE - REAR
1-1-10 Plate. o oo i v vn v nniwaas o' e viaker s ot fads it s ga o P iieiine F 208728 1 1
1,200 - CYLINDER HEAD '
1-3-9 Head (7.00 to 1 Compression Ratio). . . ..o vvad 0 00 e e 208730 | 1
Head (7.00 to 1 Compression Ratio). .. ... .. ... AR A RER TR 3 R e PR 208729 1
Stud, T/16"-14 x T/16"=20x 3 3/8". . ..... b s T ey s i 4 208733 |15 | 21
5 L T S PG i P~ R S o SERE R S 4 208736 |15 | 21
GASHEE i v a v o o o folonaiu ion tiae riioa o sFaie e pisaRRe o i e A 208732 1
G‘!bkv&l.‘ ...... Syt P 208731 1
Plug, Pipe, 1/2" Sg. Hd. . .. ... TR e S Rty o SR T ; 851 |1
Flug, Pipe, SIS Hd. ofe o o o5ae bla s ik e wha i s, v w o o' sl 5 o 121 | 1 1
-;-.'




—

e e

ENGINE

FIGURE PART FEESEL;.R
NUMBER nhGRDUP, PART MAME and DESCRIPTION MUMBER | MODEL
5131514
1.300 - CRANKSHAFT
NOTE: When ordering a Crankshaft, a Repair Kit, Part No. 200719,
must also be ordered.
1_5"20 Cranl{ﬁhaitri'r'!+Il‘i'll1lll‘+"'l‘|"“F """"""""""" LN R B B | 2’&9514 1
1-6-18 Crankshaft . . .. ... . el st ke ol niratminlish s X al e ez ke s e R N e 209513 1
Repair Kit . . ...... e L A A R =0 1 06 0 & b 6 O 208718 1 1
Consists of:
1-5-19 TEIhin o) 6 0 3P e £ Yy Gt 1 1 et tde Rtz e s i e R R 209580 | 2 | 2
; Lockwasher, 1/2" Ext, Tooth. o sie e o v o0 12 ov o uls o ale s s aspa s g4 | 2 | 2
Tyl v 0 LR T e e e e B A O B B i O e R S e £ 0 0 0 G 1 6 TRop 632 2 2
1.303 - CRANKSHAFT OIL SEAL
1-7-3 Seal, Front (in Timing Gear COVED). « + s s« « o s 2 s 0 2 5 s 2 2 2 2 88 s2= 2222 208816 1 1
1-8-3 S INH e TR e e e doraOOOdn g oot ¢ - tonanGo 208746 2 2
1.310 - CRANKSHAFT THRUSTWASHER
1-5-23 T hrstWaSHeT L - e s e i P L s & (e T Teia akar aioe da R e il 208738 1
1-6—2':' Thruﬁlwab‘her R R I T R R R R R T T T T T T T T T T T T T T T T} 408 K b % OF * " EQETST 1
1-5-22 Shim, .002 ....... OFE) o e i T (B b Ty ey [ G T T O 1 P 1 - 208742 *
1-6-1%9 ST NN G B S e o O o T e T Y TR i e ol de Wirag el 208741 *
,1-5-2'? El'i.ﬂger, Di.tq &R R R A B I R 0 e P L D P T o T o 0 I 0 0 R 2 B4 F 5 AR 20374'} 1
1 -'ﬁ-Zﬂi Slingﬂf' Gilq. A FI T I R R R R R T T R T T R B T T T T TR T I " EIL I I 203739 1
1.315 - CRANKSHAFT MAIN BEARING
1Fﬁ‘15 EE'H. i.ng, ND! 1 Etd 4 & & 5 4 & & F 8 PP P s R R e R R S 4+t + ® R 209523 l
1-5-16 29l R R L e R e b im0 0o o 209524 1
1-6-16 | Bearing, No. 2and 3Std : v v oo v e .. R S 1 o o 209533 2
1-5-17 Bearing, No. 28td . . .. v v i vua s i R AT R R 208534 | 1
1-6-1T Bearing, Mo, 4 8td . o . v o vi v v v e uan ER s e e el s L e R P »»- | 200543 i 1
1-5-18 Benning NoS3SEdl IR B R 200544 | 1
Bearing, No. 1 .001 Undersize . . . .« .. 060« - P . R 209525 1
Bearing, No. 1 .001 Undersize « « « « « - B G R R G b 208526 1
Bearing, Mo, 2 and 3 .001 Undersize . . . ... .. o lalaie alle b el e e R . 209535 2
e Bearing, No. 2 .001 Undersize . .. ........... sl al e B S 209536 | 1
ik, EBeoaring, Mo. 4 001 Undersizefl - oo oo v o o aa s byn s s us = nielliliee o o o 209545 1
Ee&riﬂg. NG+ 3 -':H:”. Umersixl’." . -EI -------- L T L T I T R -2-:['9545 1
Bearing, No. 1 .002 Undersfze . - . -« .. oottt in oo 200527 1
Bearing, No. 1 002 TInderSiZe « & o o o« sialais o 0 o = slnw o= sz sie s s oun s 209528 1
Bearing, No, 2 and 3 002 UndersiZe o o o o o v o s n s on v s asneaass A 209537 2
Bearing, No. 2 002 Underaife . S5 o airu v ols osie ot cfair ihaiate ' = bt 200538 | 1
Bearing, No. 4 002 Undersize « - o v v o o v s s a0 s a2 alamin o 0w wt o 209547 1
Bearing, No. 3 .002 UndersiZe . « « s w s v s s v s s asneennmnnensoenn. 209548 | 1
Bearing, No..l 010 UndersiZe « « s s s+ ss 5 0a =is o8 4 40a fia i aa o ian e 209529 1
¢ Bearing, No. 1 .010 Undersize . « . v v v v v v ne s QCoorootoEs A 200530 | 1
Bearing, No. 2 and 3 .010 Undersize . . . . .. -« .+« S A oo MO Ao o 209539 2
Bearing, No. 2 .010 UndersiZe . = s « + s + ¢ # 5 28 + 88 8 68 8 3880825058022 209540 1
Bearing, No. 4 010 UndersizZe « o« « « c ¢ + s« s e v s« R R 200549 1
Bearing, No. 3 .010 UndersiZe . « . o « o o o 0 s s s s sa s s ssonnnn i 209550 1
NOTE: Engines with Engine Number followed by the letter ‘A" have
010 Undersize Main Bearings.

10 °




-

et e

™
-
*.
1
1
f

ENGINE

USED
FIGURE PART FER CAR
NUMBER GROUF, PART NAME and DESCRIPTION NuMeer! (EoDE
313|514
1,315 - CRANKSHAFT MAIN BEARING (Cont’d) J
Bearing, No, 1 ;D12 UndersiZe . . o 2w oo v v s s o v anasacaanen-trerls 208531 1
Bearing, No. 1 2 Unders5iZe o 1 s v s v v i o s oo cn ot v s ascnssan o 209532 1
Bearing, No, 2 and 3 012 Undersize . . . o v o v o v v c v v v vnenns PO 6 208541 2
Bearing, No. 2 .012 Undersize . « v v v o v v v v i v v o et v v s e ow. Foit s T 209542 1
Bearing, No. 4 .012 Undersize . . . . -« c c v v ot o i v snn P s 209551 1
Bearing, No. 3 .012 Undersize . o o v v« v v v v an e esasnmnssss = atalalle N 209552 1
Bearing, No. 1 .020 Undersize . . . v o o o @ v v it i i i i m e mnmnn oo, D 213268 1
Bearing, No. 1 .020 Undersize . . . . . .. v et venenas e A R PO e 213269 1
Bearing, No. 2 and 3 .020 UndersizZe o o v v s oo 0 s o s 50040 L 1l o P E 213270 2
Bearing, No. 2 .020 Undersize . . . . v v oo v v o v u TR e AT e e (S LT, 213271 1
Bearing, No. 4 .020 Undersize . . . . « - - v o i v it o iiin o v vin e e e e 213272 1
Bearing, No. 3 .020 UndersiZe . . v« v v s e o v o o c v nouwas RPN e S 213273 1
Pac"kilig! REﬂr BEﬂring ¥ =" F ¥ *" 5 F FA 0 ®TPF T PFEFESERFEFY R AR F R A ZUBTd.E 2
Packing, Rear Bearing . . .. ......... 50 00 00 G e O R A S L 208747 2
1.320 - CRANKSHAFT MAIN BEEARING CAPS
1-5-15 Dowel (Bearing to Capand Bloek) . o « v« c v v v ca v et o i v v v aannean. 208745 | 5
Bolt s s e s TRl et T B Fort ] et i o o F 208744 6
Lockwasher, 1/2" Med . . . .. ... mp R 479 | B
.Bnlt“f‘FPI‘Pr-P"lF‘F"-f'!-Fr' Bluch ] # & 8 * * ® * T 2 B F ° 2UBT4E E
Lockwasher, 7/16" Med . ....... DD s L T B 193 8
1,330 - VIBRATION DAMPER
1-6-26 8 D s dD 0.0 06 O 00O O R TR S R b G e B e o G o B e e b O 208751 1
1-6-27 Insulator, Disc, Front. . . . - = v v o v a e s u o LT R e o, 1 s g E T i 208753 1
1-6-25 TR o d B F D T H e e vy hi e £ E T P e B Eh b Eiror £ e e e e ahents 208754 ! 1.- j
1-5.28 o B T R L R e R R b e e i slele e tite u O CIRTFES e B |
1-6-30 Bolt, T/16"-20 x 1 3/4" Hx. Hd. - « « « o v oo v v o vmn s o ey 501 1
1-6-29 Lockwasher, T/13"%. . . ... ... L S N T s e L 193 11' '
1.350 - CRANKSHAFT PULLEY o
B ey A D I o L e e e e TR UL ot ol Kot A 208750
Eey...ooeninnnaa w o waten s a e o eBEBe e e e fui o el a o e el 194
B g A O En OO e g0 Or CO S e 08 LoD e oos oEs o e R 1D e e P 208756
1-8-24 Pulley and Hub (with Studs) . .. ... O OO Do 0 DRG0 C T 0 ce Pt e e £ 208749
b AT T el T 0 R s e - o A SR b e B B B ) e 194
#
1,360 - FLYWHEEL
NOTE: When ordering a Flywheel, a Repair Kit, Part No. 209719, must
also be ordered.
1-4-12 Flywheel (incl. Ring Gear and Pilot Bushing) . ........ e i o e 209596 1 1
1-5-19 T s o R e 1 B i < RrRRA ey e S L T e R 208759 | 4 | 4
1-5-21 DO L T e e e e e T R o = e B 208758 | 2 | 2
Lockwasher, 3/8" Ext, Tooth. . . v+ v v v v vy u s R e A B C 291 | 6 | 6
Nut! afalluzd Hx """""""" 2 " 8 E F £ 42 0 8 &+ FF AR FF RE'E R A 138 ﬁ _ﬁ
1-4-13 AT DRI ol |, o, = S e o TR fer T R Sl S e P R b, R, s, ) 208760 1 1
1-4-11 Bushing:, PIINTE: S e | Lh e am - 07 e 00 S e Lo L L 2087 BTN TR R
RepairHillliiﬂ-‘ll‘ B ¥ & 3 & @ 4 3 @ F F F + F 4 8 B F FF dododd e T e 21]9'?19 1 I.

Consists of; (See next- page.)

11



ENGINE

USED
il ‘| PART | pEr caR
NUMBER GROUP, PART MAME and DESCRIFTION NUMBER | MODEL
5 213514
1.360 - FLYWHEEL (Cont’d}
Consists of:
Boltatiel v s e b B S e A e e e e Y 209580 | 2 | 2
Lockwasher, 1/2" Ext. Tooth, + c » ¢ 0 0 00 v e u v AR A N c a0 oo s 848 2 2
_. Jam Nut, 1/2"-20 Hx . . .. .. PO Eh - S e T gaz | 2 | 2
i‘ Instruction Dr;l_w[ng T R R ST T 8 8@ os R R E . LR 1 1
|l, 1.370 - TIMING POINTER
;r POIMLEr .. v ovsvsanvuaas B I St LR et e N Ll 208757 1
!. 1-1-12 Cover, Timing Hole . . . . ... ok or o SR TSRS T Liie e e A OBTRE2E | 51 -] 1
| Bolt, 1/4"-20 x 3/8" Hx. Hd. TAD + o f « v v v an v 980 | 1 | 1
5 Bolt, 1/4"-20x 3/8" Rd. Hd. Cr. Rec . . . . e oot i iacvnn L 474 1 1
| Lockwasher, 1/4" Med . . . . . ... .. e P i N ] SR an A o0 190 | 1 1
1.400 - CONNECTING ROD
.E- 1-5-14 Rﬂd. MNo. I AT S R s e Pelitn s mls i miebe b 4 as 4 8 B % B 4 3 8 3 owomoEwowow oa oo 208764 2
i 1-5-14 S b e ST T L Y A o L e s e S e e T a8 AT el o T 208765 | 2
1-5-8 Bl i, B sy R AOY Btiniesc L et i RanORme IThETeT: | 8
5-11 N'Ilt ..... ST ol m -t x" Pl n R R et SN e AT R T I BT I R & 4 b 8 8 o® = 203759 ﬂ
5-12 Nut, 3/8"-24 Hx. Stamped . . . . - - .- ... .. R R s e e .o 205785 B,
-G-14 i Tos Fiot T ettt S e e AR ' Sie g ocwde 208763 &
1-6-8 BoiE i e R i o ..... | 208786 12
611 Nutis . . Ly U R - g P AR £ TR s N 208768 12
G-12 Locknut, 11/32"=24 . .. ... ... un PP R R oy ) £ © o . 2'0-_&5#04,- 12
1.405 - CONNECTING ROD BEARING '1\_
25-13 | Bearing, Std......... s L L. e v 1 Lo 213007 | 4
-6-13 | Bearing, Std........ b s i LR ciafals vereia sickini | 213608 6
Eearing, oﬂﬂ! Undersiﬂ-'ﬂ' ------- Bk 5 4 P B 3 = omomomowowowow & F % & 5 % 2 = 2’8 ®omom zlamg ‘n.
Bearing, 001 Undersize . ..... R R I R | I I 213010 i
Bearing, .002 Understze . . . - -« v . Boresn . i SALATNE R s - e | LR D ey
7 Bearing, .002 Undersize . . . .. I ek et A e A 213012 -
Bearing, .010 UnderSiZe « « «p siasme s s be oo onssssiin. o Gl 1. 113018 & o
EE‘-E.I"i.nE',. .Ulﬂ UlldersiZE e e om T oy e e S R S a:-:.- 213014 *
NOTE: Engines with Engine Numbers followed by letter ‘A’ have .010 © e
Undersize Connecting Rod Bearings.® . : 3
Bearing, 012 Undersize . .« .« « g s o0 2 e b as e e R e R : ....:. «-213015 I
Bearing, 012 Undersize . . . . c oo v v v v s smawhn o e e O T 213016 .
§| Bearing, .020 Undersige . . . oo ovypvureeneinnn. Lo oR lEran, | s
; " "Bearing, .020 Undersize . . . ... - o oS e PR 213275 »
1.410 - PISTONS :
b5t 1 Pigton With Pin, Std i oiah s« « a b0« 0 s + s = ol LESSEEIS e AR 08T T6 | T
-B-5 Piston with Pin, Std . . ..+ . . ... ST s L oy o R e 2098553 | G
Piston with Pin, .010 OVErSiZ€. « « « v s v v v v vr s ransrns e A canghss | -
Piston Wit-h Pi.]'l. +ﬂlﬂ U’-"Et‘size- I N LR R R T R 209555 *
“*As Required 12 ' =



ENGINE

FIGURE PART PELRIE?&.R
MUMBER GROUP, PART MAME ond DESCRIPTION NUMBER | MODEL
513[514
1,410 - PISTONS {Cant‘u;l}
e S A T ke A e b e R e A AR d R A A S O 209558 x
Piston with Pin, .020 Oversize. . . . . . . . . oo v s u i it w a g 209557 *
NOTE: Engines with Engine Numbers followed by the letter *'N’" have
020 Oversize Pistons.
Piston with Pin, .030 OVErSiZe. o o v v v v s s v s v v v a s s sisaan st sasssa 208560 *
Piston with-Pin, .030 Oversize. « « o o+ v v s s v a s s s s aasss s s nsa 209559 >
Piston with Pin, 040 OVersize. . « v v v s c s s s w v s s asan A A e n e 200562 x
Piston with Pin, 040 OVErSiZE€. « v v v o s 0 s a2 s 0 s s s s s s s asssosars 209561 %
1.415 - PISTON RINGS
1-5-1 Ring, Ccrmpression';'[ipper, R hAAAh A Do hAGoad anoa e oo Rk 0 208783 4 i
Ring, Compression, Upper, .010 Oversize . . .« oo oo v v ousassssea 208784 ¥ -
Ring, Compression, Upper, :020 Oversize ... ... .. Felmesina s e eaa 208785 | * "
Ring, Compression,Upper, .030 OVersize . . vt v o v v v s s s v n v v vis v a v 208786 ¥ ¥
Ring, Compression, Upper, .040 Oversize . Tna AT B ot B AR A o 208787 * *
1-5-2 Ring, Compression, Lower, Std .. ... ... o T E D bR oo 208788 4 [
Ring, Compression, Lower, .010 Oversize . . . . . okt o . e gl 208789 * *
Ring, Compression, Lower, .020 Oversize . . . . R oo A R 208790 i [t
Ring, Compression, Lower, .030 OVersizZe . « « +v c v v s u s s v s s s nassan 208791 » *
Ring, Compression, Lower, .040 Oversize . . . . . . . A O . el 208792 )
1-5-3 Ring, 0il Control, Std. ... .. ) e OB oG oo BT o 0000 oo 208793 | 4| B
Ring, 0il Control, .010 Oversize. . . . ..« . . A . O oD pOoD 208794 * *
Ring, 0il Control, .020 OVETSIZE. o o v ¢ v+ o s s s x5 6+ s 0 s s g s . 208795 | = | *=
Ring, 01l Confrol, .030 OVETS1ZE. « v s s s sie s s a5 s s sia 80 54 wlliatia g 208796 | * [0 %
Ring, Qil Control, .040 Oversize. . . . . . B S P R R 208797 | * x
1.417 - PISTON RING SETS - OIL CONTROL 1
Ring Set (Std. to 009 Oversize) . .o v v v v v w - T o 213102 |- 1
Ring Set (Std. to .009 Oversize) . ......co00ic... S e M R e, 213122 | ¢ 1
Ring, Top Compression Piston. . ... ... .. e i e cove s aesema . JE213103 | 40)08
Ring, 2nd Steel Section Compression PisSton . « « « v s v cw v v v va e oo (0213104 | 4 | 6
Ring, Steel Section Qil Control Piston « « « « % v o v v v o v m v s o0 s popiln s 213105 | 4 | &
Ring Set (.010to .020 Qversize) . .. .. ovcavn v ian i ai b el Tar o e SR 213106 | 1
_'Ring Set (.010 to .029 Oversize) . . g . .o ovvn o n S 0 B 0 P 1 1 213123 il
Ring, Top Compression Piston. . . .« v a o v v o n v o v i 2% a laral 213107 4 |60
Ring, 2nd Steel Section Compression Piston . . . .. . oo vt i i in e v v 213108 4 |8
.Rlng, Steel Sec’cmn 0il Control Piston . . .. ... e e f e 8 e 213109 | 4 |6
213110 | 1
213124 1
213111 4 | 6,
213112 4 | -B
213113 | 4 | 6
Ring Set“-{.,w';? % 9. erslz.e] pR e, R RI g gigi;; 1 i
2 ngEet[Bm!& " 0 EI‘S].E Tt L P e TN I SR v 3115 -1.]‘:5?“
Ring, Top Compression Pi L es e e R e o AR 2131 2 _,.4_.: .,E-.
Ring, 2nd Steel Section Cnmpressiﬂn Pisbon i o v s nia anin EEECIT I 2131;_ :
Ring, Steel Section Oil Control Piston . . . . . SRR SRR :, I 2131177 4 | B
b - i
*As Required 13



ENGINE

FIGURE : PART FE:EE;R
MUMBER GROUP, PART MAME and DESCRIPTION NUMBER. 1< MODEL
3131514
1.42( - PISTON PIN
1-5-4 el oS s o o S e P 10 COLoW . P 25 e 5 g 208778 | 4
1-6=-4 MonEdl cnsneaanoncan g AR sl o) viahans tens kel Yl Moo te ko Rt TR Iy : 208777 6
Pin, .003 Oversize {(Orange). . . . .. AOGahaoaioheoa nanea e 208780 | *
Pin, .003 Oversize (Orange). . . ... .. S A b e O e o | sy peta s 208779 x
Pin, .005 Oversize (Purple). . . . . .. v o n .. e oD SR D oG Bind D 208762 *
Pin, .005 Oversize (Purple). . « « v o v o w s e s s AP G A OO ten 0D 00 0 208781 *
luﬁ-ﬁ BUIE. # & & % & B 5 4 4 4 @ = & % = = & ® o o®R OB B O® G oR R T * # B & 84 FFFEFE R * 9 EUBTEQ 4 E
1-6-T TR S O aiadshis el atias s v s ae o ap e a e w a6 aiepein el G RN Y . ¥ 192 4 6
1.500 - CAMSHAFT
RS TE L | CamEhatt c o o oo ol s s o0 nioeeie e SN S, - | 208799 | 1
1-8-13 CEE o G A6 000 0 O 00 S 0 e 6 o 0 g0 o oo Flolo 0w s amedbe 0o o 208798 1
1-7-9 R e d as o pd oo naao o a0 oo g oanoos St a s s e 208801 | 1
1-8-9 Thrustplate. « « « « v s 0 4 o« a0 00 RO O 0 D G DR b o 0 - e fn e LAl 208800 1
1-7-10 BPACEL « v « wis 44 = GCcOoOoroo o000 fooe o oo mbe egn o s oo o T i o 208803 1
1-8-10 BPACAT o ine sieial she aieisioia A o 0D C OO0 O b o PR G o 1 A Ga G b« 208802 1
Bolt, 3/8"-16 x 3/4" Hx. HA. . o e it oo 90, - O IR 220 | 2
Loclkwasher, 3/8" Ext. Tooth. . v v e s v v v arrameconernmaaasnns 281 | 2
T, o T Tt G s T e e e O S R L S | o e o 208 2
Tiockwasher, B/ I6R Matli . oy o s e o ala oie se oo lale o e e R 240 2
-
1,510 - CAMSHAFT BEARINGS
T S Tt Ty 5L g B S OB I L Nl 1 209564 | 1
1-8-12 2 Ty Lo e e e P e 209563 1
1.600 - TIMING GEAR
1-5-25 Gear (on Crankshaft) « « o o v v c v v e e w e v v on o e e O [ e Ok 6 o B 208805 1
1-6-22 Gf_:an_.{nn GraniaEaTE) ol el S ira b el a) ol ok wh wh=r wilafsiaais u e MR s ujba s AR el s i uneke 208804 1
1-5-24 BRI 1B x 1 WoodrnfENo, 13, . - . - . el e e 853 1
1-6-21 Eey, 316" % 3/4" Woodruff Mo. 9.« v o 0 v o nr s nno oo nnsssonassas 194 1
1-5-26 Spacer. . .. .. ... Sl LR e, ol R s L 208806 | 1
1-7-8 Gear (on Camshaft) . e s Wl e sl AT s v 0 i ) S G o m s 208808 1
1-8-8 Gear (on Camshaft) ... s oo oo i i e 208807 1
1-7-12 Key, 3/16" x 3/4n Wﬂodru[f o [« 1" AR R e 1 I e R e 194 1 1
1-7T-4 BOIE7/165 14 x L L/B" HX, Hd: o Javiiiis o vl sno gl i 1 ol e X a1ad ||
1=T7-5 Lockwasher, T/A16" Bt Toothic . o0 s 1 o s siie shatnmists = ehs o = sisdaialstat e 63T 1 1
l—T—E Wﬂsher TR T T Y I U R * 4+ + 4 2 B4R w # 4 4§ 3 B F o3 ® @ @ =2 oEoE oA oEoEoEoEoao=owow zﬂasﬂg -1- l
B o o e e e e - P LS IR LT 208811 | 1
T I G s o e P A i i e e TG L T I N 208810 . 1
1.610 - TIMING GEAR COVER i
1-7-1 e T e I R S i A T e o SRR L D 208813 1
1-8-1 o e e Y o e R R R - L [ e o e 208812 1
1-7-2 (Gt S e T B0 GO R T ET I e R o e o b Bk Ao 208815 | 1
1-8-2 (el s o g A o odoC oo nE AR PRI - . . o it 208814 1
Bolt, 3/8"-24 x 3/4" Hx. Hd., S 0 ool RN sty e 439 | 3
Bolt, 3/8"-24 x 1" Hx. Hd.. R o el R Ea T aarv 1
Lockwasher, 3/8" Med , ... ... ... -0 P A T 192 | 4
Mut, 3/8"-24 HX. v v v o v o v ans RN Plate | [ieeons Satng 188 | 4
P
e

*As Required

14




ENGINE

*As Required

FIGURE y ﬂb PART Pelﬁzin
NUMBER GROUP, PART NAME and DESCRIPTION NUMBER | MODEL
;_ 513(514
1.610 - TIMING GEAR COVER (Cont’d)
Stud, 3/8"-16 x 3/8"-24 x 1 5/16". .. .. .. A TR S 208725 | 4
Lockwasher, 3/8" Med « v v o v e v s v nnena Blogk b= *rrrrmr  u=s 192 4
Mut, 3/8"-2d HX. . . . ... .. e et LA ol BT PERE LTl i 188 | 4
Plug, 1/4" Fl. Tube . . . .« v e u s N herams) {nan TETe DdaTREnL B 208817 | 1
Bolt, 5f16"—24x3,-"4“ Hx.Hd. . s s s v s+ o e et ety R B T 224 3
Lockwasher, 5/16" Med ... ..... wereterae 4 GENA Looandiieilil, 240 3
Nut, 5/16" 24 HX e e et tsosse+sa |Plate } ............. 189 3
Bolt, 5/16"-18 x 7/8" Hx. Hd. 0 o OF G b iy PRGC O o Beaa 209 2
Bolt, 5/16"-18x 3/4" Hx. Hd. . ... o s wa Black} L P o IR 183 4
Lockwasher, 5/16" Med.. - o v v o vsvnnas b | saenavcaaanas 240 G
1.720 - VALVES
1.—"3'-19 Valve, Intake, « o s v s sa v v e nnonessesa O 0 D R O e L T 208819 4
1-7-19 Valve, Exhaust « . « v 0 v v e e v n e v naruoa el N N e Rerar na sy a o R 208821 i 4
1-8-19 Valve, INtake: « o o v v v s v mnmw o ve A0 o L T o R Tl e P 208818 G
1-8-19 Valve, BExhaust + o o o i v s e e nn e v e e caaain e SOt la % Shteinits & 2086820 6
Guide, Intake. . . . . e A g A AL ceeen. | 209567 | 4
TEEA e, EXBAEL o uvutoichersrs talersfatshsRekotshoravasa fu e SR e 209566 | 4
Guide, Intake and Exhaust + o o o o v 0 00000 v u s SRrRet e hr (el en hanaats Aape . 209565 12
1-7-18 Spring, Intake and Exhaust. + « « o v v v v e v e ae e a o G L G T D 208826 | 8
1-7-17 Retainer . ... ... A D B0 OO LD T R e PR T T Spr T T 208828 8
1-7-16 AT TR e S B e e PP o f 208830 | 16
1-8-18 ing, Intake and Exhaust, « s o o o v 0 0o v 0 u . aesas A i 208825 12
1-8-17 LTI BT s “aaarar ut oy s Pa e e Bt o o M as e b o a5 s W= 4 . o0 D 208827 12
1-B-18 Toock - v wraiasats R P b O 1 D P ot ey T DRI 5 LR RN w0 O 208829 12
Gasket Set, Valve Grmd hE OO0 0D 60 e A LT ] T TP aoalaliatalsias 212330 1
. Consists of:
1 - 200283 Gasket, Fuel Pump to Block
1 - 208732 Gasket, Cylinder Head
2 - 20B843 Gasket, Valve Tappet Cover Screw
1 - 208845 Gasket, Valve Tappet Cover
1 - 208885 Gasket, Ventilator to Valve Spring Cover
1 - 208891 Gasket, Intake and Exhaust Manifold to Block
1 - 208893 Gasket, Intake to Exhaust Manifold
1 - 208934 Gasket, Water Outlet Elbow
1 - 209573 Gasket, Exhaust Pipe Flange
1 - 212009 Gasket, Carburctor to Intake Manifold
Gasket Set, Valve Grind . ..... o 1 R 0 T P R i Sy - . vy e e 212331 1
Consists of: X
1 - 200283 Gasket, Fuel Pump to Block
1 - 208731 Gasket, Cylinder Head
4 - 208843 Gasket, Valve Tappet Cover Screw
2 - 208844 Gasket, Valve Tappet Cover
1 - 208885 Gasket, Ventilator to Valve Spring Cover ®
1 - 208890 Gasket, Intake and Exhaust Manifold to Block
* 1 - 208892 Gasket, Intake to Exhaust Manifold N
ﬁ = 1 - 208933 Gasket, Water Outlet Elbow
ot 4 1 - 209573 Gasket, Exhaust Pipe Flange
1 - 212009 Gasket, Carburetor to Intake Manifold
1.740 - VALVE TAPPET .
*
1-7-14 Tappet, Std. (incl. Screw) ... .. - PP HCRERE R LY 1o 1) © b R i i v e 208832 8
1-8-1 Tappet, Std. (incl. Serew) .. ..., .. RPN i T LN | ML e 208831 12
Tappet, 001 Oversize (incl. Screw) (marked *“B*) . ... oo oo v nt ‘s 212356 *
15




ENGINE

USED
FIGURE PART: eesean
NUMBER GROUP, PART MAME and DESCRIPTION NUMBER | MODEL
513|514
1.740 - VALVE TAPPET (Cont'd) _
Tappet, .001 Oversize (incl. Screw) (marked *B™) ... .0 o vt veinnn, 208833 .
Tappet, .002 Oversize (incl. Screw) (marked “D*') .. ... ...t innn. 212357 *
Tappet, .002 Oversize (incl, Screw) (marked D™} v v v v v v v v nvaw e 208834 *
Tappet, .005 Oversize (incl. Screw) {marked "K'} ... oo 213030 | *
Tappet, .0056 Oversize (incl. Screw) (marked “K") . ... oo c i v i i ae e 213031 *
1-7-15 Screw, AdjustnE . . . .. s e e e s e e s e e B A Bt B0 o 1o 6 208835 | 8
1-8-15 Screw, AdEEINE « v o o s sleln s o s vt 0 e am i e ARCO0 00000000 204029 12
1.750 - VALVE TAPPET COVER
CDvE’r lllllllllllllllllllll @ @ & B ® F & @R B FEF AR AR R 203333 1.
B A T L s Loy b 3 e b e IO L R e L D L MO O O D T D0 2000 oo 208836 1
T BT R BT o et sl s talallatal atals aeds fatnfatatalefalels st ataln sl N R NN 208837 1
(T T ey O oy 2 ey T T s G SR U e AR E AN sha e 208845 1
TN ncaoDEo oo h oD EOROnHO IO Ee 0 8000 0 0000 O B 00O 00 D0 e 208844 2
Bolt, 5/16"-18x 2 9/16" Hx. Hd. . . . . ... . R BT 8 P ) 208841 1
Bolt, 5/16"-18 x 3 11/16" Hx. Hd . . . . . . B oL || EAREER) R
Bolt, 5/16"-18x 3 T/16" Hx,. Hd. .. ....... OOoE D T AR OD a0 208839 1
Bolt, 5/16"-18 X 2 3/16" Hi. Hs & v cic s s w e ain o e u oo w5 a = ahalaiubal 208840 3
Gaslet ROl oyl ek e et e hatshaanstsgehrh el ehns rinh argalrd- 1 sl R F e 5 0 O 1 208843 * *
1.760 - CRANKCASE VENTILATION
; Body {on Valve Cover PIate) « o v v v v v v o m e s ot oo em v nnnnaeaaanns 208884 [ 1 | 1
(T T O 7 o o P i A e WO PR =<, -y SRR e v 1 00 e 2 208885 1 1
GhecksValve (on Manifold) e .o tbttaishe sia ciointrinknt winl sl c-fefn -Aad bl ga g 208880 1 1
Tube (incl. Nuts) . ... .. ST OoOD Ao GO a0an 000D od oo O T O ST D 208882 1
Tube (incl. MUts} . vv v v v v diee oo u s s o 8T v shaielens il nie a e T s T 208881 1
Mut, 1/2"-20 x 5/16" Inv. FL. Tube . . o afe « o5 s oo e nis o s oisiininis s o 202133 | 2 | 2
Elbow (at Valve) 1/4" Pipe, 5/16" Inv. Fl. Tube . ... .00 v iunn .. 208883 1 1
Elbow (at Body) 1/8" Pipe, 5/16" Inv. FL. TUbE. « . o o s oo vsnens. | 202182 | 1] 1
Hose, Filler Tube to Air Cleaner, 1/2" I.D. x 12 3/4" Lf.mr, ,,,,,,,,,,,, 212358 1 1
T e b i e e e ) e TSR, & e e | o TanTan | 1| 1




	kfpm580001.jpg
	kfpm580002.jpg
	kfpm580003.jpg
	kfpm580004.jpg
	kfpm580005.jpg
	kfpm580006.jpg
	kfpm580007.jpg
	kfpm580008.jpg
	kfpm580009.jpg
	kfpm580010.jpg
	kfpm580011.jpg
	kfpm580012.jpg
	kfpm580013.jpg
	kfpm580014.jpg
	kfpm580015.jpg
	kfpm580016.jpg

